
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer February 11, 2022 

X  Amy M. Bellanca (signed) 
Amy M. Bellanca, P.E. / Environmental Engineer Manager 4-14-22 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
ADDENDUM 

INDIVIDUAL SEWAGE 

Application No. PA0026107 

Facility Type Municipal APS ID 718796 

Major / Minor Major Authorization ID 941884 

a 
Applicant and Facility Information 

a 

Applicant Name 
Wyoming Valley Sanitary Authority 
(WVSA) 

 
Facility Name Wyoming Valley Sanitary Authority  

 

Applicant Address PO Box 33A  
 

Facility Address 
1000 Wilkes-Barre Street (Hanover 
Township)  

 

 Wilkes Barre, PA 18703-1333   Wilkes Barre, PA 18703-1333  

Applicant Contact James Tomaine, Executive Director  Facility Contact  Bernard Biga  

Applicant Phone 570-825-0366 EXT# 247  Facility Phone 570-823-4716 EXT# 217  

Client ID 78918  Site ID 245668  

Ch 94 Load Status Not Overloaded  Municipality Hanover Township  

Connection Status No Limitations  County Luzerne  

Date Application Received August 30, 2012; Redraft: TBD  EPA Waived? No  

Date Application Accepted 
September 11, 2012; Redraft: 
TBD  If No, Reason 

Major Facility; Pretreatment, Significant 
CB discharge; CSOs 

 

  

Purpose of Application Renewal of NPDES Permit  

a 

 

Summary of Review 

This is a Fact Sheet Addendum for the Redraft NPDES Permit No. PA0026107 for the Wyoming Valley Sanitary Authority 
(WVSA) POTW.  Due to updated Reasonable Potential Analysis (including updated water quality modeling) and 
updated NPDES Permit Part C CSO-related requirements, this Fact Sheet Addendum includes additional supporting 
information and analysis. Public Comments on the prior 9/15/2017 Draft NPDES Permit are also addressed below. 
 
Background: 

• 2021 Application Update: See On-Base Reference Nos. 38613 and 38570 for revised NPDES Permit Renewal 
Application and the 2021 CSO LTCP Update, submitted in response to DEP Letter request. 

• Need for Redraft: The Redraft NPDES Permit was necessary due to age of prior 9/15/2017 Draft NPDES Permit (on 
long-term hold due to resolved EPA objections about CSO requirements), changes in NPDES permit template 
language (CSO-related and other), updated IW stormwater requirements, regulatory changes (including new E Coli 
WQS, etc.), and updated application information. A revised NPDES Permit Application (including CSO LTCP Update 
and updated sampling information) was requested on 3/12/2021 and received 12/8/2021.  

• POTW: This POTW discharges up to 32.0 MGD (50.0 MGD peak wet weather flow) of treated sewage to the North 
Branch Susquehanna River (WWF; Stream Code# 6685), with CSO discharges to the River and assorted tributaries 
with CSOs (Espy Run; South Branch Newport Creek AKA Forge Creek; Warrior Creek; Toby Creek, and Hick Creek) 
that ultimately direct CSO discharges to the Susquehanna River. There are two existing WWTP IW Stormwater 
Outfalls Nos. 059 and 060 that discharge WWTP IW Stormwater to the Susquehanna River. 

o Annual Average Daily Flow: The facility discharged 33.9 MGD in 2018, 27.1 MGD in 2019, and 21.1 MGD 
in 2020. (Decreased rainfall years). The highest monthly discharge in 2020 was February (25.6 MGD). 

o Peak Instantaneous Flow: 58.9 MGD in 2020 per application, but that was the daily max flow per EDMR. 
The Application indicates the interceptors have a combined 115 MGD peak wet weather capacity.  



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

2 

Summary of Review 

o Identified Planned Upgrades: The Authority plans additional aeration capacity in treatment trains Nos. 3 
and 4 in the next five years. The Authority indicates Trains Nos. 1 and 2 have been upgraded. No details 
provided. 

o Sewage Sludge: 5,898 dry tons produced in 2020. Disposed either at Keystone Sanitary Landfill or by 
onsite incinerator.  

▪ Onsite Incinerator: The POTW has an existing onsite sludge fluidized bed incinerator. Site sludge is 
dewatered prior to incineration along with accepted offsite sludges. Ash is pumped to onsite lagoons 
which are cleaned out annually. 

▪ Beneficial Use Option: Biosolids General Permit No. PAG082221 issued 6/10/2019. No land 
application of sludges in 2020.  

▪ Hauled-in Septage and Sludge: 1,220 dry tons received from offsite sources. 12,486,777 gallons 
Septage received in 2020. 

o Influent Monitoring Point (IMP/Outfall No. 102): The influent sampling location is between headworks 
(mechanical screening, grit removal, and grease flotation) and four treatment trains. The sampling location 
receives Septage/Sludge Sidestream centrate and supernate plus the >50 MGD CSO bypassing (old 
primary settling tanks) primary sludge. This sampling location addresses Chapter 94 Reporting requirements 
for BOD5 and TSS (including the hauled-in wastewater component being further treated in the treatment 
plant onsite, with the solids removed for land application or incineration).  

o Effluent Monitoring Point (Outfall No. 001): Located after the Chlorine Contact Tank. The previous Draft 
NPDES Permit contained obsolete language that Carbonaceous Biochemical Oxygen Demand (CBOD5) 
and Total Suspended Solids (TSS) monitoring could continue to be performed at internal monitoring point 
101 (secondary clarifier effluent) prior to chlorination because effluent from CSO 053 (overflow of the 
primary treatment train that addresses >50 MGD peak wet weather influent flows) mixes with the secondary 
clarifier effluent prior to the chlorine contact tank. However, the updated 2021 “Schematic of Wastewater 
Flow” Drawing showed no such monitoring point and no secondary clarifier located between the >50 MGD 
“Primary Settling System” and the chlorine contact tank. Such an internal monitoring sampling point would 
not be representative of actual site discharges whenever >50 MGD peak wet weather influent flows are 
received, and contrary to new standard NPDES Permit Part A Additional Requirements bypass sampling 
requirements. 

• Tributary Municipalities: The WVSA indicated it had 36 municipal systems connected (only some of which include 
combined sewer systems sewer sheds) per the 2019 Chapter 94 Report.  

o Each tributary municipality or authority owns its own collection system. The WVSA operates and maintains 
certain sanitary sewer systems (13 in 2019) and provides some services to others.  

o At various points where sewage enters the WVSA system, CSO Diversion Chambers (DCs) are located 
which can control the incoming flow per the 2019 Chapter 94 Report. The receiving interceptors were said to 
be able to handle ~2.5 times the dry weather flow. Overflows are discharged directly to the receiving streams 
via permitted CSOs.  

• Industrial Pretreatment Program (IPP): The Application indicated the IPP was last approved by EPA on 
10/14/2014. The Application IU information indicated IUs subject to 40 CFR Part 433 (metal finisher) pretreatment 
ELGs. Offsite influent IU sampling data was included in the 2012 NPDES Permit Application. 
 

CSO-related: Here is a summary of relevant information and relevant comments. See also Treatment Section for comments 
pertaining to the Annual CSO Status Reports and attached CSO Tables for a summary of additional CSO-related 
information. 

• General Description: The 32 MGD WWTP has a wet weather 50 MGD hydraulic capacity (see Part C.II condition). 
The 2021 CSO LTCP Update noted the collection system includes over 800 miles of collection lines, 14,800 
manholes, 63 Pump Stations, 50 active CSOs (Discharge Chambers continuously monitored via SCADA system with 
weirs identified in 2021 LTCP Update Exhibit 1-1), with three primary Interceptors with an estimated 115 MGD 
conveyance capacity to the WWTP. WVSA maintains the interceptors, but municipalities maintain the collection 
systems unless the WVSA has an agreement with the host municipality to maintain the collection system. The 2021 
Drawing CSO-1 (CSO Plan of Action for Monitoring and Characterization” (an update of the 2012 Application 
Attachment 2A drawing 1996 Plan of Action for Monitoring and Characterization of Combined Sewer Overflows) 
showed some old River sampling locations, pump station locations, and some areal breakdowns (without legend to 
clarify the breakdown). WVSA Interceptors: 

o West Side Force Main Interceptor (west side of Susquehanna River): Serving Kingston northward up to 
West Pittston, Pittston and Duryea 



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

3 

Summary of Review 

o East Side Interceptor (east side of Susquehanna River): Serving Hanover Township through Plains 
Township 

o Nanticoke Interceptor Line: Serving areas south and west of the WVSA WWTP in Hanover Township 
(Nanticoke, Honey Pot, Plymouth, Ashley) 

• Updated Application data (2020): 45 storm events. The application estimated 1,091 wet weather CSO events 
(cumulative discharge days for all CSOs), based on monitoring of 5 actively monitored Discharge Chambers (DCs), 
with an average duration of 5.43 hours and 70,932.60 gallons for those 5 monitored locations. The minimum amount 
of rainfall that triggered a CSO discharge was not identified. The 2012 Application submittal included Discharge 
Chamber CSO sampling data for CSO Outfall Nos. 007 (DC-6), 018 (DC-17), 028 (DC-27), and 038 (DC-37).  

• 2002 Comprehensive CSO Plan General Conclusions: The 2021 LTCP Update indicated a previous 2002 
Comprehensive CSO Plan gathered data but ran into data collection issues that only allowed for the following 
general conclusions at that time: 

o Diversion Chambers with Greatest Number of Overflows:  Nos. 4, 17, 19, 23, 24, 31, 33, 36, 37, 52, 53. 
o Goal: The technical consultant (of that time) did not think WVSA could meet the LTCP presumptive criteria at 

that time.  
o Estimation of CSO discharges: The collected data was not sufficient to calibrate the consultant-developed 

“MIKE/SWMM (Storm Water Management Model)” at that time (2002). The consultant (of that time) believed 
that once sufficient data was collected, calibration would be possible. NOTE: The 2020 Annual CSO Status 
Report indicated that subsequent efforts to calibrate the modeling occurred in the past, with “2020 data from 
the ongoing characterization of our combined sewer system”. WVSA is apparently not using the model to 
estimate CSO discharge volumes (MG) or intensities (MGD) as of the 2021 LTCP Update and EDMR 
reporting.  

o Alternatives: The consultant (of that time) identified some CSO Control Alternatives and estimated costs. 
The LTCP Update indicated the chosen options for further consideration included installation of netting 
systems/basket screens and chlorine disinfection.   

• 2009 LTCP Update: DCs 12, 26, 40, 46 and 47 had been deactivated. The LTCP identified a potential new 
“sensitive area” due to a proposed Susquehanna River Inflatable Dam Project (not implemented, status unknown).  

• 2010 NPDES Permit No. PA0026107-A2 Part C Eight III (page 28) and VII (page 30) LTCP Schedule: The status 
of some items is unclear: 

o A netting demonstration project was to include CSO Outfalls Nos. 52 and 53, which were not listed as having 
nets in 2021 LTCP Update 

o DC-5 solids and floatables removal system construction documents were to be completed. Status of this 
project is unknown.  

o No PCCM Plan (other than drawing showing some River sampling locations) or evidence of implementation 
of PCCM was found. The 2009 LTCP indicated real time sampling would be done, including on Toby Creek 
and Nanticoke Creek.  

• 2021 LTCP Update: The 2021 LTCP Update (prepared by Quad 3) did not address the required public participation 
requirements and other LTCP requirements. It relied on obsolete information (2002 Weir elevations that did not 
address subsequent weir level adjustments; 1999-2001 River sampling data; etc.) and omitted other data 
[...]
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

11 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001; 059; 060  Design Flow (MGD) 
32 (001) 
0 (059; 060)  

 Latitude 

41º 14' 14.06" (001) 
41º 14' 17.91" (059) 
41º 14' 14.53" (060) 
CSOs: See attached CSO Table  Longitude 

-75º 56' 47.15" (001) 
-75º 56' 22.90" (059) 
-75º 56' 45.60" (060) 
CSOs: See attached Table  

 Quad Name Wilkes-Barre West  Quad Code 0939 (4.20.4)  

 Wastewater Description: 

 
Outfall No. 001: Treated Sewage (including minimally treated CSS flows) 
Outfall Nos. 059 and 060: Stormwater associated with industrial activities 
CSO Outfalls Nos. 002 – 013; 015 – 026; 028; 038 – 040; 042 – 045; 049; 051; 053 – 
058:  

 

 Receiving Waters 
Susquehanna River (WWF), North 
Branch  Stream Code 6685  

 NHD Com ID 65634033  RMI 185.0  

 Drainage Area 9977.5 mi2   Yield (cfs/mi2) 0.0994   

 Q7-10 Flow (cfs) 992.5  Q7-10 Basis See below   

 Elevation (ft) 514  Slope (ft/ft) -  

 Watershed No. 05B  Chapter 93 Class. WWF  

 Existing Use n/a  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Impaired  

 Cause(s) of Impairment METALS, MERCURY, POLYCHLORINATED BIPHENYLS (PCBS)   

 Source(s) of Impairment 
ACID MINE DRAINAGE, SOURCE UNKNOWN, SOURCE UNKNOWN (historical 
mining and industrial/commercial legacy pollutants)  

 TMDL Status 
Final, 
Final  Name 

Susquehanna River Metals, 
Susquehanna River PCB  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.45  

Sample ID: 2380396, Sequence Number: 317 
Monitoring Point ID: 48093 (West Market Street Bridge, 
~3.67 miles upstream of Outfall No. 001) 
Date Collected: 8/12/2020  

 Temperature (°C) 27.4  See above  

 Hardness (mg/L) 90  
See above. The application indicated 111 mg/l based on 
Storet. The more conservative value was used.  

 TSS (mg/l) 8  See above  

 TDS (mg/l) 172  See above  

 Aluminum (ug/l) 383.00  See above  

 Manganese (ug/l) 119.00  See above  

 Total Iron (ug/l) 807.00  See above  

 Nickel (ug/l) 7.0  See above  

 Lead (ug/l) 0.363  See above  

 Copper (ug/l) 2.05  See above  

 Zinc (ug/l) 15.0  See above  

    

 Nearest Downstream Public Water Supply Intake Danville Water Authority  



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

12 

 PWS Waters Susquehanna River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) >40 miles  
 

 
Changes Since Last Permit Issuance: DEP Biologists confirmed the point of first use by aquatic life is at the WVSA 
discharge (001). The 2005 WPC Report (copied in previous Draft NPDES Permit Fact Sheet) indicated the point of first 
use (aquatic life) was 23 miles downstream at the confluence of Nescopeck Creek and North Branch Susquehanna River, 
but the stream has recovered and is now supporting aquatic life. 
 
Other Comments:  
 
Peak Wet Weather Discharges: The WVSA Plant is authorized to conduct bypassing of secondary treatment units during 
>50 MGD peak wet weather CSS flows. The facility was estimated to receive up to 115 MGD peak instantaneous flows for 
minimum treatment. At a minimum, the CSO-related bypass flows must receive primary clarification, solids and floatables 
removal, and disinfection.  
 
Susquehanna River: 700 feet wide, 6 feet deep per previous Applications’ information. Stream width incorporated into 
water quality modeling. Depth figure not clear if average or maximum during low flow periods, so not inputted into TMS 
(which automatically calculated the value based on Q7-10 low flow and River width).  
 
Q7-10 Low Flow Yield: The USGS Gage No. 01536500 (Susquehanna River at Wilkes-Barre) was used to derive the 
LFY via DFLOW.  The gage location (Elevation 510.86 Feet, 9960 square mile drainage area). The calculated LFY is 
0.0994 CFS/Square mile.  
 

 
 
Additional CSO Outfalls discharging to Tributaries to the Susquehanna River: 

• Espy Run (CWF; Stream Code# 28349; AMD-impaired): 029 – 031 

• Forge Creek a.k.a. South Branch Newport Creek (CWF, Stream Code# 28344; AMD-impaired, Newport Creek 
TMDL (AMD)): 032 - 033 

• Warrior Run (CWF; Stream Code# 28350; AMD-impaired): 035 – 036 

• Nanticoke Creek (CWF; Stream Code# 28348; AMD-impaired): 037 

• Toby Creek (WWF; Stream Code# 28358; Natural Trout Reproduction): 046 

• Hick Creek (CWF; Stream Code# 28644; hydromodification, PCB, Mercury impairment): 052 (in Exeter 
Borough) 

NOTE: Some CSOs, indicated to be discharging to the Susquehanna River, are located adjacent to additional 
Tributaries such as Mill Creek. Verification of the receiving stream is being requested in the LTCP Schedule of 
Implementation.  

 
Stream Impairments: The facility has no Waste Load Allocations from the applicable TMDLs. The pollutants appear to be 
legacy pollutants from historic mining, industrial and commercial activities.  

• PCBs: POTWs are not expected to be a significant source. The PCBs TMDL applies to the stretch of river from 
PA Route 92 bridge at Falls to confluence with West Branch Susquehanna River. This facility is not subject to any 
load allocations. The source of the PCBs in the stream is unknown. The CSO LTCP should reduce any Hick 
Creek (PCB impairment) watershed I&I that might contribute to existing impairments. 

• AMD Metals (Aluminum, Manganese, and Total Iron): The Susquehanna River TMDL (AMD) Metals did not 
include any Waste Load Allocations for this facility. This is a historic coal mining area with additional historic 



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

13 

industrial activities. The CSO LTCP should reduce any CSS I&I influent that might contribute to AMD metals 
effluent loadings. Additional monitoring will gather information for updating the AMD TMDL. 

• Mercury: The facility is not expected to be a significant source of mercury. The CSO LTCP should reduce any 
Hick Creek (mercury impairment) watershed I&I that might contribute to mercury effluent loadings. 

• Other Toxics: The new permit limits and monitoring requirements (including new WET Testing addressing any 
cumulative or synergistic impacts) will prevent any impairments due to facility effluent. 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

14 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Wyoming Valley Sanitary Authority (WVSA) 
 

WQM Permit No. Issuance Date Scope 

WQG02401401 6/15/2015 Shulde Lane Pump Station and sewer extension 

PAG08221 9/23/2014 PAG-08 Beneficial Use of Non-Exceptional Quality Sewage Sludge 
by Land Application, In PA 

4009404 5/22/2009 WWTP Upgrade/modification for TN/TP reduction 

4000403 11/15/2000 Replacement of 3 Headworks Pump Station existing screen pumps 
with 4 submersible pumps, coarse screen installation in influent 
channel, hoists for pump maintenance, and headworks building air 
conditioning/dehumidification for corrosion control. The IRR 
indicated: “The capacity of each of the submersible pumps will be 
8200 gpm at 36 feet of total dynamic head”. (8200 GPM = 11.808 
MGD, with four pumps equating to 47.232 MGD max, assuming no 
pump interference). 

4094402 9/7/1994 Primary Plant Rehabilitation – CSO Treatment Facility:  Ball valve 
would control flow to the rehabilitated primary tanks (old sludge 
collectors removed; weirs reset; tank bottoms reconfigured and 
repaired); new drain lines to Nanticoke interceptor, and installation 
of Parshall flume to measure effluent from primary tanks. Excess 
flows to the secondary treatment units would be directed to the 
primary units. If overloaded, the primary tanks will be allowed to 
overflow. All effluent will be chlorinated.  

4092401 3/25/1992 Replacement Fluidized Bed Incinerator system designed to 
incinerate 12,800 wet pounds of solids per hour (included 15% 
allowance for maintenance and repair downtime). The sludge 
dewatering system includes centrifuges; two (2) sludge cake 
conveyors; two (2) dual variable sludge feed pumps; pneumatic 
sand feed system; two (2) ash slurry pumps; blowers for fluidizing 
air; two ash lagoons. Concurrent PADEP AQ permitting noted in 
IRR. NOTE: RSW regulations apply to the ash storage 
impoundments. 

4085401 3/28/1985 Upgrading existing 40 MGD primary treatment to secondary 
treatment (including four (4) counter-current low load aeration 
process tanks; four (4) secondary clarifiers; a sludge handling 
building; and associated equipment/yard piping). The design flows 
were 32.0 MGD average 24-hour flow, 50.0 MGD maximum wet-
weather flow, and 80.0 MGD peak wet weather flow (peak 
instantaneous).  

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary With 
Ammonia And 

Phosphorus reduction 
Low load, counter-current 

treatment units Gas Chlorine 32.0 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

32.0* 49,106** Not Overloaded 

Hauled-in Wastewater is 
treated as described 

below.  

Land application of 
site generated 

biosolids; onsite 
incineration with 
ash landfilled. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

15 

*See NPDES Permit Part C.II (which is an existing NPDES Permit condition).  
**This is the value set forth in the 2012 NPDES Permit Renewal Application form and 2017 Draft NPDES Permit Part A 
with exceedance being “organic overloading”. It equates to: 184 mg/l BOD5 average influent flow at 32.0 MGD and 117.7 
mg/l at 50.0 MGD flow.  
 
Changes Since Last Permit Issuance: Per 2020 Chapter 94 Report: 

• The facility installed a “Hauled Waste Receiving/Screening Facility” in 2015 per the 2020 Chapter 94 Report. The 
new Facility allows side-streaming of hauled-in wastewater (septage and sludge primarily) to screening, 
dewatering, and incineration. This was noted to have reduced overall organic loadings received in the Treatment 
Plant.  12.8 million gallons of received hauled-in wastewater in 2020.  

• The facility completed a 2014 Nutrient Removal project to include additional aeration capacity and chemical 
phosphorus removal.  

 
Other Comments:  
 
 
Sewer System Description: The 2019 Chapter 94 Report indicated the WVSA system includes 25 “original remove 
pumping stations” and 34 former municipality pumping stations, 50 active wet weather overflow diversion 
chambers/CSOs, ~12.4 miles of force main, and ~17.0 miles gravity sewer lines. The WVSA system receives 36 
individual municipality sewer systems (estimated at ~800 miles sanitary sewer lines which are municipality owned. 
 
WWTP Description: Extended Aeration, activated sludge process per application.  

• BNR: The facility used ammonium and nitrate level in-situ monitors that control blowers to achieve 
nitrification/denitrification in the four treatment trains. 1/21/2010 WVSA Letter included a consultant letter that 
indicated two treatment trains were modified to allow operation in the MLE mode. 

• Treatment Process Description: 2019 Chapter 94 Report indicated the secondary treatment plant went on-line on 
12/20/1987. At that time the existing primary treatment plant was taken out of service. The last of four (4) identical 
secondary treatment trains (“low load, counter current treatment units”) was placed on-line in July 1988. The 
secondary treatment process was described as: Raw sewage pumping; mechanical screening; pre-aeration; 
grease flotation and removal; grit removal (Parshall Flume with ultrasonic flow meter at grease & grit removal unit 
for monitoring internal plant flows); metering; activated sludge introduction; denitrification; aeration; clarification; 
chlorine contact; effluent pumping (during high river levels only).  

• Onsite Sludge Incinerator and ash storage lagoons: They separate out the solids for dewatering and incineration 
or alternative land application. The wastewater component is directed to the WWTP headworks. PADEP Air 
Quality and Waste Management Programs regulate the incinerator and ash storage lagoons.  

• Outfall No. 001 Design: NPDES Permit Renewal Application indicates Outfall No. 001 is a “3-port discharge rather 
than a single point” and would generate three discharge plumes (but is considered a single point discharge for 
NPDES permitting purposes). 
 

Hauled-in Wastewater: The 2019 Chapter 94 Report indicated 12.7 million gallons (septage and sludge) was received in 
2019. Prior to 2018, WVSA sent the hauled-in wastewater was sent to the process trains. Toward end of 2018, WVSA 
completed its new Hauled Waste Receiving/Screening Facility (for screening, dewatering, and incineration), with 
elimination of direction to the WWTP Aeration and Clarifier process tanks.  
 
 
Chapter 94 Report Information:  
 
2020 Chapter 94 Report: 

• Form Item 1, 2, 3, 9: No identified or predicted organic or hydraulic overloading. WVSA is reporting incorrect 
design loads: 

o Hydraulic Design Load: The identified hydraulic capacity figure (spreadsheet) is incorrect. Per Redraft 
NPDES Permit Part C.II (REQUIREMENTS FOR FACILITIES WITH BUILT-IN EXCESS HYDRAULIC 
CAPACITY) condition (also an existing permit condition), the value of 32 MGD is to be used to determine 
hydraulic overloading. See condition for related requirements. 

o Organic Design Load: The identified organic design capacity (68,301 lbs BOD5 per day) was greater 
than that set forth in the 2017 Draft NPDES Permit (49,106 lbs BOD5 per day per the 2012 NPDES 
Permit Application form). The NPDES Permit number will govern.   

▪ Existing EDUs: 99,952 



NPDES Permit Fact Sheet NPDES Permit No. PA0026107 
Wyoming Valley Sanitary Authority (WVSA)  
 
 

16 

▪ Persons/EDU: 3.5 
▪ Load/EDU: 0.281 
▪ Load/Per Capita: 0.080 

• Form Item 4 (Sewer System Extension): A table of 2020 Project capacity requests was supplied. Some of the 
Trib Reports included figures showing new connection locations. 

• Form Item 6 (Exceeded Capacities): The response of no SSOs was incorrect. DEP files included a notice of 
Sanitary Sewer Overflow. Trib Chapter 94 Reports (such as Wilkes-Barre City) that report surcharging or other 
exceedances should have been summarized or cross-referenced in the WVSA Report. Harvey’s Lake Trib Report 
included a Corrective Action Plan for I&I (separated system).  

• Form Item 7 (Pump Stations): The Report was missing the required comparison of maximum pumping rates 
with the present maximum flows and projected 2-year max flows for each pump station. 

• Form Item 8 (IW): During glance-over, no table was found addressing the existing NPDES permit Part B.I.C.4.d 
requirement of identification of IUs with pretreatment requirement with specification of total volume of discharge 
and estimated concentrations of pollutants. 

• Form Item 10 (Sewage Sludge Management Inventory): The Redraft NPDES Permit will include this 
requirement.  

• Form Item 11 (Annual CSO Report):  
o The DEP Annual CSO Report form was not used. It will be a Redraft NPDES Permit requirement. 
o The Report did not address all existing NPDES Permit Part C.I Eight Section IV.B (Annual CSO Status 

Report) requirements: 
▪ No summary of frequency, duration and quantity/volume of all CSO discharges provided (or 

correlated to rain gage data). They only provided quantity data for the rotating flow-metered CSO 
discharges. 

▪ No identification of known in-stream water quality impacts, their causes or effects. PCCM 
monitoring was to begin by 12/31/2014 per the 2010 NPDES Permit Amendment. 

▪ No progress report on implementing any necessary revisions to the NMCs or LTCP.  
▪ They did not include any explicit evaluation and progress report on implementing any necessary 

revisions to the NMC and LTCP.  They were to re-evaluate and update the CSO Control Plan by 